Ferrari / LaFerrari / 012 - Air Intakes

Go to order form
Diagram # Name Part # Fitted
Quantity
Quantity Select
1 COMPL. RH AIR FILTER BOX -Not for CINA, USA, CDN, GOLFO, J, USA LIGHT- 302627 1
1 COMPL. RH AIR FILTER BOX -Applicable for CINA, USA, CDN, GOLFO, J, USA LIGHT- 302631 1
2 COMPL. LH AIR FILTER BOX -Not for CINA, USA, CDN, GOLFO, J, USA LIGHT- 302630 1
2 COMPL. LH AIR FILTER BOX -Applicable for CINA, USA, CDN, GOLFO, J, USA LIGHT- 302632 1
3 AIR FILTER -Not for CINA, USA, CDN, GOLFO, J, USA LIGHT- 285041 2
3 AIR FILTER -Applicable for CINA, USA, CDN, GOLFO, J, USA LIGHT- 302595 2
4 RH FILTER BOX COVER 302626 1
5 LH FILTER BOX COVER 302629 1
6 RH INLET DUCT -No longer supplied- 303952 1
7 LH INLET DUCT -No longer supplied- 303951 1
8 BRACKET 250755 4
9 VIBRATION DAMPER 285553 6
10 WASHER 12643724 6
11 WASHER 127494 6
12 NUT 15896214 6
13 SCREW -M6 X 18- 231617 8
14 ADHESIVE FOAM 298773 2
15 SCREW 169814 4
16 WASHER 12637824 4
17 NUT 168698 4
18 SCREW 11566524 8
19 SCREW -M6 X 22- 231619 4
20 AIR DUCT -Not for J- 85861910 1
20 AIR DUCT -Applicable for J- 86499510 1
21 RH AIR DUCT PARTITION -Not for J- 85902400 1
21 RH AIR DUCT PARTITION -Applicable for J- 86559900 1
22 LH AIR DUCT PARTITION -Not for J- 85902500 1
22 LH AIR DUCT PARTITION -Applicable for J- 86560000 1
23 RH DUCT FOR COOLING FRONT BRAKES 85736200 1
24 LH DUCT FOR COOLING FRONT BRAKES 85736300 1
25 CENTRAL DUCT CROSS PIECE 86039700 1
26 BOWDEN CABLE GROMMET 83172800 1
27 CENTRAL DUCT 86039600 1
28 RH AIR DUCT FASTENER CALIPER COVER 86020900 1
29 LH AIR DUCT FASTENER CALIPER COVER 86021000 1
30 UPPER PAD FOR AIR DUCT CALIPER COVER 86021100 2
31 LOWER PAD FOR AIR DUCT CALIPER COVER 86021200 2
32 COMPL. RH REAR FLANK MESH -No longer supplied- -Replaced by 86065900- 85633700 1
32 COMPL. RH REAR FLANK MESH 86065900 1
33 COMPL. LH REAR FLANK MESH -No longer supplied- -Replaced by 86066000- 85633800 1
33 COMPL. LH REAR FLANK MESH 86066000 1
34 LH REAR BRAKE COOLING PIPE COWL MOULDING 85932900 1
35 COMPL. ADAPTER FOR DUCT ON REAR FLANK -No longer supplied- -Replaced by 86066100- 85586700 1
35 COMPL. ADAPTER FOR DUCT ON REAR FLANK 86066100 1
36 SCREW -M5 X 12- 14304121 4
37 WASHER 12637824 6
38 NUT 14042177 2
39 WASHER 13550201 10
40 SCREW 81923100 10
41 SCREW 85077900 3
42 WASHER -No longer supplied- -Replaced by 65545900- 13550225 6
42 WASHER 65545900 6
43 WASHER 85882500 6
44 SCREW -M6 X 20- 85629300 6
45 WASHER -No longer supplied- -Replaced by 65545900- 13550225 4
45 WASHER 65545900 4
46 WASHER 85882500 4
47 SCREW 85077900 4
48 SCREW -No longer supplied- -Replaced by 83750200- 84056000 8
48 SCREW 83750200 8
49 WASHER 12638524 8
50 SCREW 14306474 4
51 SCREW -No longer supplied- -Replaced by 14306874- 14306824 4
51 SCREW -No longer supplied- -Replaced by 14306824- 14306874 4
51 SCREW 14306824 4
52 SCREW -No longer supplied- -Replaced by 169814- 81917100 15
52 SCREW 169814 15
53 WASHER -No longer supplied- 12637824 15
54 WASHER 85739500 3
55 RH INLET DUCT 302245 1
56 LH INLET DUCT 302246 1
57 GASKET 302240 2
58 SURROUND 302238 2
59 SCREW 65752800 4
60 WASHER 304435 4